SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 25/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum ([ spectrum k=
Ref Level 0.00 d8m  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 5.40 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -57.81 dBm -44.81d8 30.000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz, -57.51 dBm -44.01 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82720 GHz -57.01 dém -44.01 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -57.27 dém -44.27 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.63845 GHz -56.35 dém -43.35 d& 1.520 GHz 3.000 GHz 1.000 MHz 2.50283 GHz -56.58 dBm -43.58 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.99492 GHz -52.36 dBm -39.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92442 GHz -52.19 dBm -39.19 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65679 GHz -54.16 dém -41.16 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.39245 GHz -53.99 dem -40.99 de
13.000 GHz 19.500 GHz 1.000 MHz 17.66939 GHz -50.75 dém -37.75 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.66685 GHz -50.70 dém -37.70 dB
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit
20.000 MHz 1.000 GHz 1.000 MHz 950.06247 MHz -57.65 dBm -44.65 db
1,000 GHz 1.840 GHz 1.000 MHz 1,17820 GHz -57.80 dBm -44.80 db
1.920 GHz 3.000 GHz 1.000 MHz 1,92342 GHz -54.75 dBm -41.75 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,97842 GHz -52.26 dBm -39.26 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69429 GHz -54.15 dBm -41.15 dB
13.000 GHz 18,500 GHz 1.000 MHz 17.67289 GHz -50,55 dBm -37.55 db
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Dates 12 JAN 2023 03:54:18
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 25/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

04:16:01

Spectrum ([ spectrum k=
Ref Level 0.00 d8m  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 5.40 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 994.42520 MHz -57.53 dBm -44.53 dB 30.000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -57.76 dBm -44.76 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -49.02 dém -36.02 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83517 GHz -57.79 dém -44.70 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.63310 GHz -56.43 dém -43.43 dB 1.520 GHz 3.000 GHz 1.000 MHz 2.52190 GHz -56.35 dém -43.35 B
3.000 GHz 9.000 GHz 1.000 MHz 5.95242 GHz -52.30 dBm -39.30 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97192 GHz -52.26 dBm -39.26 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67229 GHz -54.09 dém -41.09 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.67979 GHz -54.20 dem -41.20 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.00352 GHz -50.67 dém -37.67 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.65635 GHz -50.66 dBm -37.66 dB
— - —_— — - —_—
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Highest Channel / QPSK

Spectrum |ué-:I
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -57.42 dBm -44.42 db
1,000 GHz 1.840 GHz 1.000 MHz 1,63325 GHz -57.77 dBm -44.77 db
1.920 GHz 3.000 GHz 1.000 MHz 1,92090 GHz -51.61 dBm -38.61 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,91342 GHz -52.42 dBm -39.42 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65129 GHz -54.13 dBm -41.13 dB
13.000 GHz 18,500 GHz 1.000 MHz 17.66339 GHz -50,75 dBm -37.75 db
N ] t ) v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 25/ 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum ([ spectrum k=
Ref Level 0.00 d8m  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 5.40 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES Limit ihm.k PAES
MRE_SPURIOUS ) INE_ARS DARS PURIOUS | INE_ARS pARS
-10 déR—4 -10 défF—¥
OUS_LINE_ABS_
-30 dBm
-40 dBm
-50 dBm
— J T T T e _ ] rreimarpann Tt N PR S N s
pefboret
-70 dém
-80 dBm
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz, -57.68 dBm -44.68 dB 30.000 MHz 1.000 GHz 1.000 MHz 979.39780 MHz -57.64 dBm -44.64 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -51.42 dém -38.42 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -52.72 dém -39.72 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.63418 GHz -56.57 dém -43.57 dé 1.520 GHz 3.000 GHz 1.000 MHz 2.63778 GHz -56.45 dBm -43.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.92142 GHz -52.30 dBm -39.30 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91142 GHz -52.26 dBm -39.26 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68179 GHz -53.98 dém -40.98 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.69479 GHz -54.15 dem -41.15 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.65239 GHz -50.71 dém -37.71 dé 13.000 GHz 19.500 GHz 1.000 MHz 15.99502 GHz -50.75 dBm -37.75 dB
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Highest Channel / QPSK
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Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dé SPURIOUS ) INE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm v K~ -
. NS, P e
LD
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
20.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -57.75 dBm -44.75 db
1,000 GHz 1.840 GHz 1.000 MHz 1.7167% GHz -57.66 dBm -44.66 db
1.920 GHz 3.000 GHz 1.000 MHz 1,92306 GHz -54.78 dBm -41.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92442 GHz -52.28 dBm -39.28 dB
9.000 GHz 13.000 GHz 1.000 MHz 11,39995 GHz -54.06 dBm -41.06 db
13.000 GHz 18,500 GHz 1.000 MHz 17.66989 GHz -50,78 dBm -37.78 db
N ) t ) wa
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saronas. FCC RF Test Report

Report No. : FG2D2302A

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0021
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0030
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0000
20 End Point 0.0012

Note:

1. Normal Voltage =3.8 V. ;

End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : XMR2022SC680ANA
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saranis. FCC RF Test Report Report No. : FG2D2302A

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz

Mod. QPSK 16QAM
RB Size Full RB

Middle CH 5.51

Limit: 13dB
Full RB Result

5.51 PASS

LTE Band 26 / 15MHz

Middle Channel / Full RB/ QPSK

Ref Level 24.90 dom  Offset 4.80 db
ke att 30 6B AQT 2ms @ RBW 20 MHz
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[GF 836.5 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 130000
Maan peak | crest | 0% | 100 | 0a% | o019 |
Trace 1 [ 20.32 d8m | 26.85 dBm 6.53 di

2.35 dB 4,33 dB 5.51 B 6.14 0B
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DCate! 12.JAN.2023 16:54.47
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e as. FCC RF Test Report Report No. : FG2D2302A

26dB Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

o o
Ref Level 24.00 dom  Offset +.00 db = RBW 300 khz Reflevel 24.00 dom  Offset +.00 dé & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm mMi[1] 14.48 dBm) o0 mMi[1] 14.13 dBm)
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CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837.099 MHz 14.48 dBm ndB down 14,176 MHz M1 1 B837.009 MHz 14.13 d8m ndB down 14,476 MHz
TL 1 529,367 MHz -11.31 dam nd@ 26.00 d& T1 1 523,127 MHz -12.19 dam nd@ 26.00 d&
T2 1 843,543 MH2 -10.81 ddm Q factor 59.1 T2 1 843,603 MH2 -11.23 dBm Q factor 57.8
L )i J L )i J -

Date: 12.J8N.2023 15:59.25

Cate: 12.J4N.2023 16:01.08

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

Cate: 12.JAN.2023 15:2232

ctrum
Ref Level 2480 d8m  Offset 480 dB & RBW 300 kHz Ref Level 24.80 dém  Offset 4.80 d@ & RBW 300 kHz
e At SDdB SWT 12,6 @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@1Pk Max
20 ML) 16.45 dBm)| 20 CZETEN] 15.33 dBm|
" o X 837.9990 MHz| X 834.8020 MHz|
104 T B S A s S il iT: - e 26.00 dB| 104 Nt Gy 26.00 dB|
I Bw \ 9.830000000 MHz| A 9.910000000 MHZ|
o ! Q factor H 85.2] 0d Q factor a4.2|
7 i
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/ \ /
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! W - W e B an"a" Vs o e, Vv
L~ . | . S
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70 di -70
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B837.999 MHz 16.45 dém ndB down 9.83 MHz M1 1 834,802 MHz 15.33 dBm ndB down 9.91 MHz
T1 1 631.545 MHz -8.27 dém ndg 26.00 dB T1 1 531,565 MHz -10.43 dBm nd@ 26.00 d&
T2 1 B841.375 MH2 -9.33 dBm Q factor BS.2 T2 1 841,475 MHZ -10.73 dBm Q factor 84.2
] i [ )i )| e

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 24.90 dam  Offset 4.0 d& = RBW 100 khz Ref Level 24.80 dom  Offset .60 db @ RBW 100 knz
o At 30dE SWT 18 ps @ VBW 300kH:  Mode auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm N'l_l‘w — 13.99 dBn 20 N"[“J 1322 den
837.58900 MHz] v 837.66900 MHz]
10 dBm P o, W —"‘ﬁf"‘m_}é_,\,ﬂv,“"\.w 26.00 dbj 10 d av ) A s - A A, 26.00 dB|
{ B \ +.905000000 MHZ| f By 3 +.945000000 MHZ|
od / Q factor 170.9] od ’I Q factor \ 169.4
/ o '
-10 df -10 df 7
/ \
-20 df -20 ~ n L §
n o s W A [ . Y
~ah e il i T \‘, P T =
40 d 40 d
=0 50
60 <60 di
7o d -70
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,589 MH2 13.99 d8m ndB down 4,005 MHz M1 1 837,669 MHz 14.22 dBm ndB down 4,045 MHz
T 1 834,032 MHz -11.87 dém nd@ 26.00 d& 1 1 834,002 MHz -11.91 dém nds 26.00 d&
T2 1 838,938 MH2 -12.21 dBm Q factor 170.8 T2 1 838,948 MH2 -11.71 dBm Q factor 169.4
L )| J - L )| J -
Date: 12.JAN 2023 14:48.42 Date: 12.JAN.2023 14:50:04
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 12.J8N.2023 14:19.22

Cate: 12.JAN.2023 14:20.30

Spectrum 3 Spectrum
Ref Level 24.00 dom  Offset +.00 db = RBW 100 khz Reflevel 24.00 dom  Offset +.00 dé e RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede Auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm mMi[1] 15.20 dBm) 20 dbm | mMi[1] 15.88 dBm)
X . 836.62590 MHz] %] ) 835.21130 MHg]
e P s T 26.00 db) [ e e i w1 - aal TR TN 26.00 dB|
10 d8m - . 10 dBm 1 ' .
7 B \ 3.045000000 MHZ B \ 3.009000000 MHZ]
04 / Q factor \ 274.9) 0a | Q factor \ 2779
{ 4 / Y
] § p i 5
10 ¥ ¢ 10 i i
/ \ / \
-20 d — 1 -20d — N
A N b RSN TN e - Mmoo
30 -30
40 d 40 d
-0 50
60 <60 di
-70 df -70
OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.6259 MH2 15.29 d8m ndB down 3.045 MHz M1 1 B835.2113 MHz 15.88 dBm ndB down 3.009 MHz
T 1 8349595 MHz -11.04 dam nd@ 26.00 d& 1 1 8349775 MHz -10.42 dBm nd@ 26.00 d&
T2 1 838.0045 MH2 -10.46 dBm Q factor 274.8 T2 1 B837.9865 MHZ -10.13 dBm Q factor 277.6
L )i J - L )i J -

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 12.J4N.2023 13:25.45

DCate: 12.JAN.2023 13:27.27

Spectrum Spectrum
Ref Level 24.00 dom  Offset +.00 db = RBW 30 khz Reflevel 24.00 dom  Offset +.00 dé = RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm mMi[1] 15.52 dBm) 20 dbm [FEIEN] 15.80 dBm)
¥ §36.58110 MHz] 836.74060 MHz]
e e VWV NN 26.00 dB| AN DL AW, W (- SRV 26.00 dB|
10 dem i Bw \ 1.264300000 MHZ| 0dem ! Bw A 1.244800000 MHZ|
actor | 56 actor 6572.5
od y Q factor 661.7) od y Q factor 672.9)
1/ \ it 2
-10 d -10 de -
," N\ / b
/ N \
-20d - -20 di
Y LA - Al Y
30,0 il AV P A eV e |
40 d 40 d
-0 50
60 <60 di
-70 df -70
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.5811 MH2 15.52 d@m ndB down 1.2643 MHz M1 1 B36. 7406 MHz 15.80 dBm ndB down 1.2448 MHz
T 1 835,865 MHz -10.60 dBm nd@ 26.00 d& 1 1 535,579 MHz -10.09 dam nd@ 26.00 d&
T2 1 8371294 MH2 -10.57 dBm Q factor 661.7 T2 1 8371238 MH2 -10.19 ddm Q factor 672.2
L )i J - L )i J -
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Occupied Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L )i J

Date: 12.J4N.2023 15:58.45

Spectrum = Spectrum
Ref Level 24.00 dom  Offset +.00 db = RBW 300 khz Reflevel 24.00 dom  Offset +.00 dé & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm _ mMi[1] 14.10 dBm) o0 - mMi[1] 13.60 dBm)
Y. 832.0940 MHz| R T 891.4650 MHz|
T1 . - 1 A o) A ~Bee A I
10 dBm R Y N 32 13.486513487 MHe| o 7 WAV S I Y 13.456543457 MHe|
od ! + od f |
] , ' \
104 - - 10 d -
/ \ I [
20 d T T -20 df ‘J‘ 4
LY e b M e LA o/ P VYo ) iad B
o Nrndn — -5 gy A —
40 d 40 d
=0 50
60 <60 di
-70 df -70
OF B36.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 832,034 MH2 14.10 d8m M1 1 831,465 MHz 13.69 d8m
T 1 829,7567 MHz 8.72 dBm Occ Bw 13.4B6513487 MHz 1 1 82,7867 MHz 9.19 dm Occ Bw 13456543457 MHz
T2 1 843,7433 MHz 7.04 darm Tz 1 843,7433 MHZ 8.61 dam

L )i J -

DCate: 12.JAN.2023 16:00.30

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum = Spectrum
Ref Level 24.00 dom  Offset +.00 db = RBW 300 khz Reflevel 24.00 dom  Offset +.00 dé & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 835,161 MH2 15.87 dBm M1 1 836,96 MHz 14.90 d8m
T 1 8320045 MHz 8.74 dBm Occ Bw 2.010969011 MHz 1 1 8319246 MHz 10.29 dBm Occ Bw 2.050949051 MHz
T2 1 B841.0155 MH2 9.42 dam T2 1 B40,9755 MHZ 8.47 dam
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 835,231 MH2 13.37 dBm M1 1 835,821 MHz 15.26 dBm
T 1 83424226 MHz 5.61 dom Occ Bw 4.495504496 MHz 1 1 83425225 MHz 8.47 dom Occ Bw 4.4B5514486 MHz
T2 1 B38. 73776 MH2 7.97 dam T2 1 83873776 MH2 8.35 dam
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LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

’E]

Ref Level 24.90 dam  Offset +.80 d& & RBW 100 kHz

’E]

Ref Level 24.80 dém

Offset 4.80 dé & RBW 100 kHz

o Att 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,507 MHz 17.15 dBm M1 1 B35.70927 MHz 15.86 dBm
T 1 835,14535 MHz 9.27 dm Occ Bw 2.715264715 MHz T1 1 B35, 14535 MHz 9.67 dam Occ Bw 2.715284715 MHz
T2 1 B37,86064 MHZ 9.24 dam Tz 1 B37,86064 MHZ 9.25 darm
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T1 1 B35 DE4EE MHZ 8.33 dBm Oce Bw 1.0BE111888 MHz T 1 835.04805 MHz 5.85 dBm Oce Bw 1.096E03407 MHz
T2 1 53704266 MHz 7.31 dBm Tz 1 637.04545 MHz 7.71 dém
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Channel 26790 / 15MHz / QPSK

Channel 26790 / 15MHz / 16QAM

Spectrum Spectrum
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Type | Ref | Tre | value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value Function | Function Result |
ML 1 822 051 MHz 14.57 dsm [ 1 B18,005 MHz 15.51 dem
TL 1 B17.2667 MHz 9.88 dém Oce Bw 13.426573427 MHz T1 1 B17.2567 MHz 10.05 dBm Oce Bw 13.486513487 MHz
T2 1 830.7133 MH2 10.01 dBém T2 1 830.7433 MH2 10.38 dBém
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB
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823.000 MHz 524,000 MHz 20.000 kHz 82399950 MHz -27.15 dBm -14.15 dB 542,000 MHz 850,000 MHz 20.000 khz 540,00050 MHz -26.38 dBm -13.38 dB
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Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,98002 MHz -45.49 dBm -32.49 dB 847,000 MHz 949,000 MHz 100.000 kHz 947.86813 MHz 11,49 dim -18.52 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.99750 MHz -30.66 dBm -17.66 di 545,000 MHz 850,000 MHz 20.000 kHz 845.00050 MHz -30.53 dBm -17.53 dB
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum mzx[| Spectrum v
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815.000 MHz 823.000 MHz 100.000 kHz §22,51648 MHz -51.52 dBm -38.52 d& 847.000 MHz 849,000 MHz 100.000 kHz 848,76523 MHz 19.31 dém -10.69 dB
£23.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -27.51 dm -14.51 d8 848,000 MHz 850,000 MHz 20.000 kHz 840,00050 MHz -27.46 dBm -14.46 dB
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815.000 MHz 823,000 MHz 100.000 kHz 822.87203 MHz -46.31 dBm -33.31 de 547.000 MHz 840,000 MHz 100.000 kHz 547.06004 MHz 11.01 dBm -~18.99 dB
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LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge /1 RB
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Spectrum
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815.000 MHz 823.000 MHz 100.000 kHz §22,98002 MHz -32.85 dBm -19.85 d& 846,000 MHz 849,000 MHz 100.000 kHz 848.74675 MHz 19.26 dém -10.74 dB
823.000 MHz 824.000 MHz 30.000 kHz 823.99950 MHz -24.63 dBm -11.63 dB 849,000 MHz 850,000 MHz 30.000 kHz 540,00050 MHz -23.68 dém -10.68 dB
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615.000 MHz 523,000 MHz 100,000 kHz 622,99600 MHz -33.85 dBm -20.65 d& 546.000 MHz 849,000 MHz 100.000 kHz 847.92557 MHz 7.89 dBm -22.11 dB
823.000 MHz 824.000 MHz 30.000 kHz 823,99950 MHz -30.50 dBm -17.50 d8 848,000 MHz 850,000 MHz 30.000 kHz 548,00050 MHz -30.40 dBm -17.40 dB
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LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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£23.000 MHz 824,000 MHz 30.000 kHz 823,99950 MHz -25.60 dBm -12.60 d8 848,000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -23.29 dém -10.29 dB
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LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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815.000 MHz 823.000 MHz 100.000 kHz §22,19680 MHz -32.82 dBm -19.62 d& 844,000 MHz 849,000 MHz 100.000 kHz 848.65784 MHz 18.87 dém -11.13 dB
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860.000 MHz
1,000 GHz
3.000 GHz
7.000 GHz

£15.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100,000 kHz
100,000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

814.01924 MHz
979.09091 MHz
1,69608 GHz
6.85077 GHz
8.33992 GHz

-65.40 dBm
-64.56 dBm
-43.59 dBm
-50.18 dBm
-53.63 dBm

)

J

Date 12 AN 2009 1338 RR

-52.40 db
-51.56 dB
-30.59 dB
-37.18 dB
-40.63 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 26 / SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ilu_-uk PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PASS PURIOUS_LINE_ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40d -40 dB
| [
-50 dBm -50 dBm
e 1 | e
50 dBm—{—— 50 dBm———
_—
70 ds 70 dBi
-80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 814,80385 MHz -63.50 dBm -50.62 dE 30.000 MHz 815,000 MHz 100.000 kHz 813,23463 MHz -65.31 dBm -52.31 d&
860.000 MHz 1,000 GHz 100.000 kHz 939.23077 MHz -64.48 dBm -51.46 dB 860.000 MHz 1.000 GHz 100.000 kHz 960,34965 MHz -64.55 dBm -51.55 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.64859 GHz -43.22 dBm -30.22 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,67058 GHz -43.02 dBm -30.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85427 GHz -50.03 d8m -37.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -49.98 dBm -36.98 dB
7.000 GHz 9,000 GHz 1,000 MHz 8.90877 GHz -53.41 dBm -40.41 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.83379 GHz -53.77 dBm -40.77 dg
( i J ( J1 ) .
Date: 12.JAN.2023 14:24:00 Date: 12,JAN 2023 14:25:44
Highest Channel / QPSK
Spectrum ué-:'
Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. c ‘ e
10 déi‘hp PURIOUS_)LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dBm e ——
— iy =
-60 dBm
”
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz £15.000 MHz 100,000 kHz 813.626594 MHz -65.39 dBm -52.39 db
860.000 MHz 1.000 GHz 100,000 kHz 950.41958 MHz -64.41 dBm -51.41 dB
1,000 GHz 3.000 GHz 1.000 MHz 1,69258 GHz -42.48 dBm -29.,48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -50.05 dBm -37.05 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91277 GHz -53.77 dBm -40.77 dB
)i P

J

Data: 49 IAN 2022 449740
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PABS PURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40 dBm - -40 dBm
-50 dm | -50 dBm |
50 dBm—t —~ -50 dBm -
o a i
-80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 813.62694 MHz -67.96 dBm -54.96 dB 30.000 MHz 815,000 MHz 100.000 kHz 812,84233 MHz -69.33 dBm -56.33 d&
860.000 MHz 1,000 GHz 100.000 kHz 860.76923 MHz -68.61 dBm -55.61 dB 860.000 MHz 1.000 GHz 100.000 kHz 987.06294 MHz -68.83 dBm -55.83 dB
1.000 GHz 3,000 GHz 1,000 MHz 1.64909 GHz -40.15 dBm -27.15 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,66908 GHz -40.04 dBm -27.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84077 GHz -53.67 d8m -40.67 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -53.78 dBm -40.78 d&
7.000 GHz 9,000 GHz 1,000 MHz 8.88078 GHz -61.29 dBm -48.29 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.85529 GHz -61.57 dBm -48.57 di
( | J - ( ] ) -
Date: 12.JAN.2023 14:51:47 Date: 12,JAN 2023 14:53:26
Highest Channel / QPSK
Spectrum ué-:'
Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. c ‘ e
10 aé‘m- PURIOUS_)LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dBm
.‘#_ﬂ"-}
-60 dBm— =S —
S0 oo
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz £15.000 MHz 100,000 kHz 814.80385 MHz -69.14 dBm -56.14 dB
860.000 MHz 1.000 GHz 100,000 kHz 972.51748 MHz -68.84 dBm -55.84 db
1,000 GHz 3.000 GHz 1.000 MHz 1,68908 GHz -37.78 dBm -24,78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83977 GHz -53.73 dBm -40.73 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90177 GHz -61.34 dBm -48.34 dB

)

J

Date 49 AN 2022 14 88 N7

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 26 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spect = [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ilu_-u\ PABS Limit fheck PARS
-10 4 —BPURIOUS LINE ABS PABS PURIOUS_|LINE_ABS PAES
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
-30 dB -30 dB
-40 d -40 dB
-50 dBm 50 dbm +
el N oy et
-60 dBm— - -60 dBm -
. )
-80 dB -80 dB
-90 dBm -90 dbm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 809.70390 MHz -66.13 dém -53.13 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -61.47 dbm -48.47 dB
860.000 MHz 1,000 GHz 100.000 kHz 809,00091 MHz -68.68 dém -55.68 dB 860.000 MHz 1.000 GHz 100.000 kHz 946,64336 MHz -68.85 dbm -55.85 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.64559 GHz -39.49 dém -26.49 B 1.000 GHz 3.000 GHz 1,000 MHz 1.66458 GHz -38.65 dbm -25.65 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.87277 GHz -53.69 dam -20.69 de 3.000 GHz 7.000 GHz 1.000 MHz 6.79978 GHz -53.70 dém -40.70 de
7.000 GHz 9.000 GHz 1.000 MHz 8.94326 GHz -61.37 dém -48.37 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.91727 GHz -61.38 dBm -48.38 d&
( i J ( J1 ) .

Date: 12.JAN 2023 15:24:44

Date: 12.JAN.2023 15:30:06

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 4.20 d&

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
10 aé‘w-' PURIOUS_)LINE_ABS PABS
- 1
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dBm
iy s ipepnapi e
60 dBm— gt -
S0 oo
okl
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz £15.000 MHz 100,000 kHz 812.84233 MHz -69.26 dBm -56.26 dB
860.000 MHz 1.000 GHz 100,000 kHz 962.16783 MHz -68.85 dBm -55.85 db
1,000 GHz 3.000 GHz 1.000 MHz 1,67958 GHz -39.60 dBm -26.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86727 GHz -53.65 dBm -40.65 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88878 GHz -61.29 dBm -48.29 dB
Jl ] o

J

Data 429 IAN 2022 4521 AF

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Re

port

Report No. : FG2D2302A

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ihuuk PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PASS PURIOUS_LINE_ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
40d L] -40 dB
-50 dm -50 dBm |
50 dﬂm«I» = -50 dBm -
Seali 20 B el
-80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 812,45002 MHz -57.00 d8m -44.00 dB 30.000 MHz 815,000 MHz 100.000 kHz 810,09520 MHz -67.61 dBm -54.61 d&
860.000 MHz 1,000 GHz 100.000 kHz 947.06294 MHz -68.80 dém -55.80 dB 860.000 MHz 1.000 GHz 100.000 kHz 985.10430 MHz -68.64 dBm -55.64 dB
1.000 GHz 3,000 GHz 1,000 MHz 1.65009 GHz -38.51 dBm -25.51 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,66008 GHz -38.33 dbm -25.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -53.59 dBm -40.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -53.81 dBm -40.81 d&
7.000 GHz 9,000 GHz 1,000 MHz 8.82829 GHz -61.34 dBm -48.34 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.88578 GHz -61.50 dBm -48.50 dg
( i J ( J1 ) .
Date: 12.JAN.2023 16:02:55 Date: 12,JAN 2023 16:04:31
Highest Channel / QPSK
Spectrum ué-:'
Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. c ‘ e
10 aé‘m- PURIOUS_)LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dBm
__NII-N"""}
-60 dBm —
i e
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz £15.000 MHz 100,000 kHz 808.13468 MHz -66.75 dBm -53.75 dB
860.000 MHz 1.000 GHz 100,000 kHz 979.37063 MHz -68.83 dBm -55.83 db
1,000 GHz 3.000 GHz 1.000 MHz 1,67008 GHz -38.71 dBm -25.,71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83827 GHz -53.67 dBm -40.67 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90677 GHz -61.53 dBm -48.53 dB
Jl J o

Date. 12 AN 2009 1R 0R A1
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saronas. FCC RF Test Report

Report No. : FG2D2302A

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0034
40 Normal Voltage 0.0022
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0018
-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 End Point 0.0014

Note: Normal Voltage =3.8 V. ;

End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : XMR2022SC680ANA

Page Number
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saranis. FCC RF Test Report

Report No. : FG2D2302A

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz

Mod. QPSK 16QAM

Limit: 13dB

RB Size Full RB Full RB

Result

Middle CH 5.07

5.07

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum -
Ref Level 25.40 dom  Offset 5.40 0B
e Att 30de AQT 2 ms @ RBW 20 MHz
@154 View
=
0.1 -
0.01-
\l
1E-O
A\
3
1E-0 ]
¥ T
E-0! -
GF 1.745 GHz Mean Pwr + 20.00 dB.
CGomplementary Cumulative Distribution Function samples: 130000
Mean | Peak | crest | 0% | 0.1% | o0.01% |
Trace 1 [ 19.57 dem | 25.60 dam .93 0B 2.41d8 5.07 dB .57 08
—
| SEEERRE ] A

DCate: 12, JAN.2023 10:05:32

Middle Channel / Full RB/ 16QAM

Spectrum -

Ref Level 25.40 dom  Offset 6.40 db
bo_Att 30 6B AQT 2ms @ RBW 20 MHz
[@15a view

[cF 1.745 GHz

Mean Pwr + 20.00 dB.

samples: 130000
0.1% | o019 |
426 db 5.07 0B 5.54 d@

| Heasurin I i

Complementary Cumulative Distribution Function

Maean peak | crest | 0% | 100 |
Trace 1 [ 19.60 d8m | 25.32 dém 5.72 dB 2.41d8

Date: 12 JAN.2023 10:0652
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e as. FCC RF Test Report Report No. : FG2D2302A

26dB Bandwidth
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saranis. FCC RF Test Report Report No. : FG2D2302A

LTE Band 66

o ] o o
Ref Level 25.40 dom  Offset 5.40 db = RBW 30 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
B MI[1] 16.61 dBm] MI[1] 57 aBm|
20 dsm X 1.74507830 GHz| 20 dam 1.74480700 GHz|
P B At A e B 26.00 dB| P tar R, 26.00 dB|
10 dem i Bw 1.258700000 MHZ, 10 dém. Bw i 1.300700000 MHZ,
» Q factor 1986.4 p Q factor 19414
o 0 - \
1/ \
10 v . -10 d 7
\ /
20 —— v e —
o VA . A e A [
TAN W e aA Sy A AN
A .
-an a0
50 d S0 d
60 -60
<70 df =70 di
OF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7450783 GH2 16.61 dBm ndB down 12587 MHz M1 1 1.744807 GHz 15.57 dBm ndB down 1.3007 MHz
T 1 1.7443676 GHz -9.25 dBm nd@ 26.00 d& T1 1 1.7443455 GHz -10.57 dBm nd@ 26.00 d&
T2 1 1.7456266 GH2 -9.27 dBm q factor 1386.4 T2 1 1.7456462 GHZ -10.34 dBm q factor 1341.4
( ] [ ] -
ctrum
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ay MI[1] MI[1] 16.63 dBm]
1 M1
20 d8m '\f\ 20 dam - . r‘}‘ }\/_\ 1.74606090 GHz|
o [ Vi e IR S L W LV “ 26.00 db|
10 dem 7 Bw 3.015000000 MHZ] 10 dém. B 2.997000000 MHZ]
{ Q factor 578.9) Q factor 4 582.6)
od + 0d .
f
10 xi -10 d S,‘
20 / 20 \
P e e o, Y A= I Lo
-0 d 30 d
-an a0
50 d S0 d
60 -60
<70 df =70 di
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7453056 GH2 16.55 dBm ndB down 3.015 MHz M1 1 1.7460609 GHz 16.63 dBm ndB down 2,997 MHz
T 1 1.7434955 GHz -9.44 dBm nd@ 26.00 d& T1 1 1.7434895 GHz -9.24 dBm nd@ 26.00 d&
T2 1 1.7465105 GH2 -9.20 dBm q factor 578.9 T2 1 1.7464865 GHZ -9.75 dBm q factor 582.6
L )i J - L )i J -
Spectt Spectrum
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
MI[1] 15.24 dBm] ) MI[1] 15.04 dBm]
20 d8m ¥ 1.74608900 GHz| 20 dam 1.74482000 GHz|
A (P B A 26.00 dB| eV o i AR AN 26.00 dB|
10 dém 7 Bu B +.085000000 MHz 10 dBm: 7 Bu +.025000000 MHz
/ q factor 0.9] | q factor 4549
od 0d
T T;’
10d H 10 4l ¥
/ /
20 . L -20 L
/ ] - AN
%’6\~ A VA A . ETARERT TaSt A AT AR
40 -40
50 d S0 d
60 -60
<70 df =70 di
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.746089 GH2 15.24 d8m ndB down 4,085 MHz M1 1 1.74482 GHz 15.04 d8m ndB down 4,025 MHz
T 1 1.742493 GHz -10.84 dBm nd@ 26.00 d& T1 1 1.742542 GHz -10.71 dém nd@
T2 1 1.747478 GHZ -11.13 dBm q factor 350.3 T2 1 1.747468 GHZ -11.07 dBm Q factor
L )| J L )| J

Sporton International Inc. (Kunshan) Page Number : A59 of A82
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D2302A

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dom  Offset 5.40 0@ & RBW 300 khz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
mMi[1] 15.48 dBm) mMi[1] 15.45 dBm)
20 d8m r 1.7431220 GHz| 20 dam x\-\ 1.7422230 GHz|
| e ARy 26.00 dB| i el AN BAVass | AW LN 26.00 dB|
10 dbm 7 B 9.810000000 MHz] 10 dem 7 B \ 9.990000000 MHz|
! Q factor 172.7] / Q factor \ 174.4)
od f 0d -
f / \--
-10 I -10 ‘Ir )
/ | \
20 - / \ 20 / \
R [ N IV R R .
30 df -30 o
-40 -40
50 df -0 d
&0 -60
<70 df =70 di
OF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.743122 GHz 15.48 dBm ndB down 9.81 MHz M1 1 1.742223 GHz 15.45 dBm ndB down 9.99 MHz
T 1 1.740145 GHz -10.77 dom nd@ 26.00 d& 1 1 1.740065 GHz -10.96 dBm nd@ 26.00 d&
T2 1 1.749955 GHz -10.27 dBm q factor 177.7 T2 1 1.750055 GHz -10.76 dBm q factor 174.4
L )i J - L )i J -

Date: 12.J4N.2023 09:03.03

DCate: 12.JAN.2023 09:04.08

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

&2 pectrum &2
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dom  Offset 5.40 0@ & RBW 300 khz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
mMi[1] 13.03 dBm) mMi[1] 13.68 dBm)
20 dam M1 1.7462590 GHz| 20 dem L 1.7420330 GHz|
A AndB 26.00 dp) o \ 1dB_ A 26.00 dp)
csrvar ool oo R ADER e . el o e e A, -
10 dem 7 ENAAN 14476000000 MHz 10 dém. 7 Hor— i 14446000000 MHz
! Q factar \ 120.6) { Q factar | 120.6)
od { od T }
ol 1 ‘ i
10 F ?‘- -10 \
20 - 4 -20
\ . ~ i
B v Lo PV | e A dhaY il AVAT LN kY RN
40 -40
50 df -0 d
60 -60
=70 df =70 di
OF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.746250 GH2 13.03 dBm ndB down 14,476 MHz M1 1 1.742033 GHz 13.68 dBm ndB down 14,446 MHz
T 1 1.737747 GHz -13.24 dBm nd@ 26.00 d& 1 1 1.737777 GHz -12.07 dbm nd@ 26.00 d&
T2 1 1.752223 GH2 -12.77 dBm Q factor 120.6 T2 1 1.752223 GHZ -12.36 dBm Q factor 120.6
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum o pectrum =
Ref Level 25.40 dam  Offset 5.40 0B = RBW 300 khz Ref Level 25.40 dom  Offset 5.40 0B w RBW 300 knz
o At 30dE SWT 18.85ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 185ps @ VBW 1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 17 Max
MI[1] 12.77 aBm] MI[1] 13.07 dBm]
20 dBm T 1.7434820 GHz| 20 dem T 1.7408840 GHz|
o B . 26.00 dB| ol " o ndB 26.00 dB|
10 dem 7 w7 el e 18.621000000 MHz 10 dem. T L] 18.981000000 MHz
{ Q factor | 93.6) Q factor | 91.7]
od I .] 0d } J
d 2 10 di ol 2
10 I 10 ’ T
/
| / !
20 -20 -
I | i \
Py e Tea) VR, - PR NPT O i "yl "
Ay lied - Fa e
-an a0
50 df -0 d
60 -60
<70 df =70 di
OF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.743482 GHz 12.77 dBm ndB down 18,621 MHz M1 1 1.740884 GHz 13.07 d8m ndB down 18,081 MHz
T 1 1.735689 GHz -12.13 dam nds 26.00 d& 1 1 1.73537 Gz -13.10 dém nds 26.00d8
T2 1 1.754311 GHz -12.02 dBim q factor 93.6 T2 1 1.754351 GHz -13.91 dBm q factor 91.7
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